
 

State Pollutant Discharge Elimination System  
(SPDES) DISCHARGE PERMIT  

    

SIC Code: 4941 NAICS Code: 221310 SPDES Number: NY0281867 

Discharge Class (CL): 04 DEC Number: 3-5124-00231/00001 

Toxic Class (TX): N Effective Date (EDP): EDP 

Major-Sub Drainage Basin: 13 - 06 Expiration Date (ExDP): ExDP 

Water Index Number: H-139-13-21 Item No.: 855.5 - 
109 Modification Dates (EDPM):  

Compact Area: - 
 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)  

 
PERMITTEE NAME AND ADDRESS 

Name: NYC Department of Environmental 
[...]
listed again in 2022 as impaired due to Total Dissolved Solids (TDS). A TMDL has not been 
developed to address the impairment and, therefore, there are no applicable wasteload 
allocations (WLAs) for this facility. 



  
Permittee: NYC Department of Environmental Protection  
Date: May 15, 2025  v.1.26 
Facility: NYCDEP Shaft 4  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0281867  Water Quality Reviewer: Kirsten Jedd-Barry  
USEPA Non-Major/Class 04 Industrial    Full Technical Review 

PAGE 6 OF 16 
 
  

Critical Receiving Water Data & Mixing Zone 
The low flow condition for the tributary of the Wallkill River was obtained from a drainage basin 
ratio analysis with USGS gage station 01370500, Wallkill River near Phillipsburg, NY located 
approximately 25 miles upstream of the discharge. The 1Q10, 7Q10 and 30Q10 flows at the gage 
were found from the USGS Hydrologic Toolbox software and an analysis of data from 1937 to 
1959.  
The low flows at the facility location were found from a drainage basin ratio analysis and are 
shown below.  

 
The 1Q10, 7Q10, and 30Q10 flows were used to calculate the acute, chronic, and human, 
aesthetic, wildlife (HEW) dilution ratios, respectively. 
 Dilution Ratio = (Facility Flow + Low Flow) / Facility Flow 

Outfall 
No. 

Acute Dilution 
Ratio 
A(A) 

Chronic Dilution 
Ratio 
A(C) 

Human, Aesthetic, 
Wildlife Dilution Ratio 

(HEW) 
Basis 

001 1.2:1 1.3:1 1.3:1 TOGS 1.3.1 

Critical receiving water data are listed in the Pollutant Summary Table at the end of this fact sheet. 
Appendix Link 

Permit Requirements 
The technology based effluent limitations (TBELs), water quality-based effluent limitations 
(WQBELs), Existing Effluent Quality and a discussion of the selected effluent limitation for each 
pollutant present in the discharge are provided in the Pollutant Summary Table.   

Whole Effluent Toxicity (WET) Testing 
An evaluation of the discharge indicates the potential for toxicity based on the following criteria: 
Appendix Link 

• There is the possibility of complex synergistic or additive effects of chemicals, typically 
when the number of metals or organic compounds discharged by the permittee equals or 
exceeds five. (#4)  

 
The requirement for WET testing is new. No previous WET data was available to perform a 
reasonable potential analysis. Consistent with TOGS 1.3.2, given the dilution available and 
location outside of the Great Lakes basin, the permit requires chronic WET testing. WET testing 
action levels of 0.3 TUa and 1.3 TUc have been included in the permit for each species. The acute 
dilution ratio is less than 3.3 and the acute action level has been set equal to the default value of 



  
Permittee: NYC Department of Environmental Protection  
Date: May 15, 2025  v.1.26 
Facility: NYCDEP Shaft 4  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0281867  Water Quality Reviewer: Kirsten Jedd-Barry  
USEPA Non-Major/Class 04 Industrial    Full Technical Review 

PAGE 7 OF 16 
 
  

0.3 TUa1. The chronic action levels represent the chronic dilution ratio. Samples will be collected 
quarterly every five years. 

Antidegradation 
The permit contains effluent limitations which ensure that the best usages of the receiving waters 
will be maintained. The Notice of Complete Application published in the Environmental Notice 
Bulletin contains information on the State Environmental Quality Review (SEQR)2 determination. 
Appendix Link 

Discharge Notification Act Requirements 
In accordance with the Discharge Notification Act (ECL 17-0815-a), the permittee is required to 
post a sign at each point of wastewater discharge to surface waters, unless a waiver is obtained. 
This requirement is new. 

Schedule of Compliance  
A Schedule of Compliance is being included3 for the following items (Appendix Link):  

• Complete Construction 
• Commence Operation 

Schedule of Additional Submittals  
A schedule of additional submittals has been included for the following (Appendix Link):  

• Short-Term High-Intensity Monitoring for Total Phosphorus 
• Whole Effluent Toxicity (WET) Testing 
• Water Treatment Chemical (WTC) Annual Report Form 

 
  

 
1 EPA’s Technical Support Document Section 5.7.4 
2 As prescribed by 6 NYCRR Part 617 
3 Pursuant to 6 NYCRR 750-1.14 

https://govt.westlaw.com/nycrr/Browse/Home/NewYork/NewYorkCodesRulesandRegulations?guid=Ifb3e6cb0b5a011dda0a4e17826ebc834&originationContext=documenttoc&transitionType=Default&contextData=%28sc.Default%29


  
Permittee: NYC Department of Environmental Protection  
Date: May 15, 2025  v.1.26 
Facility: NYCDEP Shaft 4  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0281867  Water Quality Reviewer: Kirsten Jedd-Barry  
USEPA Non-Major/Class 04 Industrial    Full Technical Review 

PAGE 8 OF 16 
 
  

OUTFALL AND RECEIVING WATER SUMMARY TABLE 
 

Outfall Latitude Longitude Receiving Water 
Name 

Water 
Class 

Water Index No. / 
Priority 

Waterbody Listing 
(PWL) No. 

Major / 
Sub 

Basin 

Hardness 
(mg/l) 

1Q10 
(MGD) 

7Q10 
(MGD) 

30Q10 
(MGD) 

Critical 
Effluent 

Flow 
(MGD) 

Dilution Ratio 

A(A) A(C) HEW 

001 41° 39' 
59.28" N 

74° 9' 46.31" 
W 

Tributary of Wallkill 
River C H-139-13-21 

PWL: 1306-0061 13/06 1384 0.10 0.11 0.15 0.29 1.2:
1 

1.3:
1 1.3:1 

POLLUTANT SUMMARY TABLE 
Outfall 001 

 

Outfall # 001 
Description of Wastewater: Filtration Pilot Study Treated Drinking Water 
Type of Treatment: ozonation, coagulation/flocculation, granular media filtration, membrane filtration, dissolved air floatation, chlorination, and suspended ion 
exchange processes 

Effluent 
Parameter Units Averaging 

Period 

Existing Discharge Data TBELs Water Quality Data & WQBELs 

ML 
Basis for 
Permit 

Requirement 
Permit 
Limit 

Existing 
Effluent 
Quality5 

# of Data 
Points 

Detects / Non-
Detects 

Limit Basis 
Ambient 

Bkgd. 
Conc. 

Projected 
Instream 

Conc. 

WQ Std. 
or GV WQ Type Calc. 

WQBEL Basis 

General Notes: All applicable water quality standards were reviewed for development of the WQBELs. The standard and WQBEL shown below represent the most stringent. The technology 
based effluent limitations (TBELs) were developed from TOGS 1.2.1 Att.C, for category D (chemical treatment) treatment systems. 

Flow Rate 
MGD Daily Max - - - Monitor Design Flow No alterations that will impair the waters for their best 

usages. 703.2 - TBEL 

The flow limit is set at the design flow of the wastewater treatment facility. 

pH 
SU 

Minimum - 6.5 
NY-2C - 6.0 40 CFR 

133.102 7.86 - 6.5 – 8.5 Range - 703.3 - TBEL 
Maximum - 8.5 

NY-2C - 9.0 
Consistent with TOGS 1.2.1, TBELs reflect the available treatment technology listed in Attachment C. Given the available dilution, an effluent limitation equal to the TBEL 
is protective of the WQS. 

Total 
Suspended 
Solids (TSS) 

mg/L Daily Max - - - 10 TOGS 1.3.1 - 
None from sewage, industrial wastes or 

other wastes that will cause deposition or 
impair the waters for their best usages 

703.2 - TBEL 

Consistent with TOGS 1.3.1, intermittent stream effluent limits (ISEL) are applied to effluent discharges to streams where little or no streamflow is available for dilution. 
These limits represent the highest degree of treatment that can reasonably be achieved by a wastewater treatment facility. 

 
4 Ambient hardness was established from a 2024 analysis of watershed specific data. 
5 Existing Effluent Quality: Unless otherwise stated, Daily Max = 99% lognormal; Monthly Avg = 95% lognormal (for datasets with ≤3 nondetects); Daily Max = 99% delta-lognormal; 
Monthly Avg = 95% delta-lognormal (for datasets with >3 nondetects) 
6 Ambient pH was established from a 2024 analysis of watershed specific data. 

https://govt.westlaw.com/nycrr/Document/I4ed8dd14cd1711dda432a117e6e0f345?viewType=FullText&originationContext=documenttoc&transitionType=CategoryPageItem&contextData=(sc.Default)
https://govt.westlaw.com/nycrr/Document/I4ed90412cd1711dda432a117e6e0f345?viewType=FullText&originationContext=documenttoc&transitionType=CategoryPageItem&contextData=(sc.Default)
https://govt.westlaw.com/nycrr/Document/I4ed8dd14cd1711dda432a117e6e0f345?viewType=FullText&originationContext=documenttoc&transitionType=CategoryPageItem&contextData=(sc.Default)


  
Permittee: NYC Department of Environmental Protection  
Date: May 15, 2025  v.1.26 
Facility: NYCDEP Shaft 4  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0281867  Water Quality Reviewer: Kirsten Jedd-Barry  
USEPA Non-Major/Class 04 Industrial    Full Technical Review 

PAGE 9 OF 16 
 
  

Outfall # 001 
Description of Wastewater: Filtration Pilot Study Treated Drinking Water 
Type of Treatment: ozonation, coagulation/flocculation, granular media filtration, membrane filtration, dissolved air floatation, chlorination, and suspended ion 
exchange processes 

Effluent 
Parameter Units Averaging 

Period 

Existing Discharge Data TBELs Water Quality Data & WQBELs 

ML 
Basis for 
Permit 

Requirement 
Permit 
Limit 

Existing 
Effluent 
Quality5 

# of Data 
Points 

Detects / Non-
Detects 

Limit Basis 
Ambient 

Bkgd. 
Conc. 

Projected 
Instream 

Conc. 

WQ Std. 
or GV WQ Type Calc. 

WQBEL Basis 

Total 
Phosphorus 

mg/L Monthly 
Avg - 13 

NY-2C 1 / 0 0.5 TOGS 1.3.6 - 
None in amounts that will result in growths of 
algae, weeds and slimes that will impair the 

waters for their best usages. 
703.2 - STHIM 

Consistent with TOGS 1.3.6, new discharges over 50,000 gallons per day (gpd) discharging to a lake watershed should utilize Best Treatment Technology available so that 
the discharge does not exceed 0.5 mg/L of total phosphorus. However, very limited data is available to confirm the presence or absence of this parameter and evaluate 
reasonable potential to cause or contribute to a WQS violation. Consistent with TOGS 1.3.3, short-term high-intensity monitoring (STHIM) is being required for total 
phosphorus to generate the data necessary to perform a future reasonable potential analysis. See the Schedule of Additional Submittals.  

Total Residual 
Chlorine (TRC) 

mg/L Daily Max - - - 2.0 TOGS 1.2.1 - - 0.005 A(C) 0.006 703.5 0.03 ML 
Due to the low dilution, the calculated WQBEL is less than the TBEL and less than the minimum level of detection. Therefore, an effluent limitation equal to the minimum 
level of detection of 0.030 mg/L is appropriate. 

  

https://govt.westlaw.com/nycrr/Document/I4ed8dd14cd1711dda432a117e6e0f345?viewType=FullText&originationContext=documenttoc&transitionType=CategoryPageItem&contextData=(sc.Default)


  
Permittee: NYC Department of Environmental Protection  
Date: May 15, 2025  v.1.26 
Facility: NYCDEP Shaft 4  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0281867  Water Quality Reviewer: Kirsten Jedd-Barry  
USEPA Non-Major/Class 04 Industrial    Full Technical Review 

PAGE 10 OF 16 
 
  

Appendix: Regulatory and Technical Basis of Permit Authorizations 
The Appendix is meant to supplement the fact sheet for multiple types of SPDES permits. Portions of this 
Appendix may not be applicable to this specific permit. 

Regulatory References                                              
The provisions of the permit are based largely upon 40 CFR 122 subpart C and 6 NYCRR Part 750 and include 
monitoring, recording, reporting, and compliance requirements, as well as general conditions applicable to all 
SPDES permits. Below are the most common citations for the requirements included in SPDES permits:  

• Clean Water Act (CWA) 33 section USC 1251 to 1387 
• Environmental Conservation Law (ECL) Articles 17 and 70 
• Federal Regulations  

o 40 CFR, Chapter I, subchapters D, N, and O 
• State environmental regulations  

o 6 NYCRR Part 621 
o 6 NYCRR Part 750 
o 6 NYCRR Parts 700 - 704 – Best use and other requirements applicable to water classes 
o 6 NYCRR Parts 800 – 941 - Classification of individual surface waters 

• NYSDEC water program policy, referred to as Technical and Operational Guidance Series (TOGS) 
• USEPA Office of Water Technical Support Document for Water Quality-based Toxics Control, March 

1991, Appendix E 
The following is a quick guide to the references used within the fact sheet: 

SPDES Permit Requirements Regulatory Reference 
Anti-backsliding 6 NYCRR 750-1.10(c) 
Best Management Practices (BMPS) for CSOs 6 NYCRR 750-2.8(a)(2) 
Environmental Benefits Permit Strategy (EBPS) 6 NYCRR 750-1.18, NYS ECL 17-0817(4), TOGS 1.2.2 (revised 

January 25,2012) 
Exceptions for Type I SSO Outfalls (bypass) 6 NYCRR 750-2.8(b)(2), 40 CFR 122.41 
Mercury Multiple Discharge Variance Division of Water Program Policy 1.3.10  

(DOW 1.3.10) 
Mixing Zone and Critical Water Information TOGS 1.3.1 & Amendments 
PCB Minimization Program 40 CFR Part 132 Appendix F Procedure 8, 6 NYCRR 750-1.13(a) 

and 750-1.14(f), and TOGS 1.2.1 
Pollutant Minimization Program (PMP) 6 NYCRR 750-1.13(a), 750-1.14(f), TOGS 1.2.1 
Schedules of Compliance 6 NYCRR 750-1.14 
Sewage Pollution Right to Know (SPRTK) NYS ECL 17-0826-a, 6 NYCRR 750-2.7 
State Administrative Procedure Act (SAPA) State Administrative Procedure Act Section 401(2), 6 NYCRR 

621.11(I) 
State Environmental Quality Review (SEQR) 6 NYCRR Part 617 
USEPA Effluent Limitation Guidelines (ELGs) 40 CFR Parts 405-471 
USEPA National CSO Policy 33 USC Section 1342(q) 
Whole Effluent Toxicity (WET) Testing TOGS 1.3.2 
General Provisions of a SPDES Permit Department 
Request for Additional Information 

NYCRR 750-2.1(i) 

Outfall and Receiving Water Information                                              
Impaired Waters  
The NYS 303(d) List of Impaired/TMDL Waters identifies waters where specific best usages are not fully 
supported. The state must consider the development of a Total Maximum Daily Load (TMDL) or other strategy 
to reduce the input of the specific pollutant(s) that restrict waterbody uses, in order to restore and protect such 
uses. SPDES permits must include effluent limitations necessary to implement a waste load allocation (WLA) of 
an EPA-approved TMDL (6 NYCRR 750-1.11(a)(5)(ii)), if applicable. In accordance with 6 NYCRR 750-1.13(a), 
permittees discharging to waters which are on the list but do not yet have a TMDL developed may be required 
to perform additional monitoring for the parameters causing the impairment. Accurate monitoring data is needed 

http://www.dec.ny.gov/chemical/31290.html


  
Permittee: NYC Department of Environmental Protection  
Date: May 15, 2025  v.1.26 
Facility: NYCDEP Shaft 4  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0281867  Water Quality Reviewer: Kirsten Jedd-Barry  
USEPA Non-Major/Class 04 Industrial    Full Technical Review 

PAGE 11 OF 16 
 
  

to determine the existing capabilities of the wastewater treatment plants and to assure that WLAs are allocated 
equitably.  

Interstate Water Pollution Control Agencies 
Some POTWs may be subject to regulations of interstate basin/compact agencies including: Interstate 
Sanitation Commission (ISC), International Joint Commission (IJC), Delaware River Basin Commission 
(DRBC), Ohio River Valley Water Sanitation Commission (ORSANCO), and the Susquehanna River Basin 
Commission (SRBC). Generally, basin commission requirements focus principally on water quality and not 
treatment technology. However, interstate/compact agency regulations for the ISC, IJC, DRBC and NYC 
Watershed contain explicit effluent limits which must be addressed during permit drafting. 6 NYCRR 750-2.1(d) 
requires SPDES permits for discharges that originate within the jurisdiction of an interstate water pollution 
control agency, to include any applicable effluent standards or water quality standards (WQS) promulgated by 
that interstate agency. 

Existing Effluent Quality 
The existing effluent quality is determined from a statistical evaluation of effluent data in accordance with TOGS 
1.2.1 and the USEPA Office of Water, Technical Support Document for Water Quality-based Toxics Control, 
March 1991, Appendix E (TSD). The existing effluent quality is equal to the 95th (monthly average) and 99th (daily 